Assembly Instruction EDITION: A

HARDWARE LIST:
PACKAGE |DESCRIPTION| PART PHOTO | QTY PACKAGE |DESCRIPTION| PART PHOTO | QTY

STEP 1 (M8*40 (’f«r@ 8PCS)

SCREW Qs 1PCS)
M8*40 16PGS
SCREW Qrr
1/1 Mé6*16 8PCS
ALLEN KEY
%5) %\ 1PCS
ALLEN KEY
(94) N 1PCS
WALL FIXING
300%5 @ 2PCS
SCREW
Ma*40 %@ 2PCS
SCREW
1/1 M4*16 il 2pes \
METAL PART \
(13*13%13) 4PCS
EXPANSION RUBBER| o 5 I
PLUG 96%30 L0 |2PCS . /
. <
DETAIL A
PART LIST:
STEP 2 (M8*40 8PCS)
PACKAGE |DESCRIPTION| PART PHOTO| QTY || PACKAGE |DESCRIPTION| PART PHOTO| QTY I €?$§§§$
1PCS)
TOP BOARD f 1PCS N
BOTTOM BOARD 1PCS i
SHELF <;;;§5;> 4PCS
&
1/1 SIDE FRAVE ‘\\ﬁ’a 2PCS
MIDDLE 2PCS
SIDE FRAME
CONNECTING / 6PCS
BAR
HARDWARE [} |2pcs

DETAIL B

PAGE: 1/3




EDITION: A

Assembly Instruction

® 2PCS)

(86*30 &= 2PCS)

(13%13%13 Y, 2PCS)

(M4*40 =z,
DETAIL D

STEP &

DETAIL E

STEP 6

(M6*16 8PCS)
(84 T 1PCS)
g \ N
“g
EN
DETAIL C

STEP 3

STEP 4

PAGE: 2/3




EDITION: A

Assembly Instruction

(300%5 ¢ 2PCS)
DETAIL F

STEP 7

FINISH

RRTARVEY

Sl AW

A A

DA

PAGE: 3/3




